
Summary of Product Characteristics

1 NAME OF THE MEDICINAL PRODUCT

LuvinstaXL 80mgprolonged-releasetablets

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

Oneprolonged-releasetabletof LuvinstaXL contains84.48 mg fluvastatin sodiumequivalentto 80 mg fluvastatin free
acid.

Fora full list of excipients,seesection6.1.

3 PHARMACEUTICAL FORM

Prolonged-releasetablet

Yellow, round,biconvextablet.

4 CLINICAL PARTICULARS

4.1 Therapeutic Indications

Dyslipidaemia
Treatment of adults with primaryhypercholesterolaemia or mixeddyslipidaemia, asanadjunctto diet,whenresponse
to dietandothernon-pharmacological treatments(e.g.exercise,weightreduction) is inadequate.

Secondaryprevention in coronaryheartdisease
Secondaryprevention of majoradverse cardiac events in adults with coronaryheartdiseaseafter percutaneouscoronary
interventions(seesection 5.1).

4.2 Posology and method of administration

Adults
Dyslipidaemia
Prior to initiating treatmentwith LuvinstaXL patientsshouldbeplaced onastandard cholesterol-loweringdiet,which
should becontinuedduringtreatment..
Startingandmaintenancedosesshouldbe individualizedaccordingto thebaselineLDL-C levelsandthetreatmentgoal
to beaccomplished.
Therecommendeddosingrangeis 20 to 80mg/day.ForpatientsrequiringLDL-C reductionto agoal of < 25%a
starting doseof 20mgof fluvastatinmaybeused, administeredin theevening.ForpatientsrequiringLDL-C reduction
to a goalof ≥25%,therecommendedstarting doseis 40mg of fluvastatin in theevening.Thedosemaybeuptitratedto
80 mgdaily, administeredasa single dose(oneLuvinstaXL prolonged-releasetablet)at anytimeof thedayor as
40 mgof fluvastatin giventwice daily (in themorningandin theevening).
LuvinstaXL is only availableas80mgprolonged-releasetablets.Fordosesof 20mgand40mg,otherfluvastatin
medicinal productsmust beused.

Themaximumlipid-loweringeffectwith a givendoseis achieved within 4 weeks.Doseadjustmentsshouldbemadeat
intervalsof 4 weeksor more.

Secondaryprevention in coronaryheartdisease
In patientswith coronaryheartdiseaseafter percutaneouscoronaryinterventionstheappropriatedaily doseis 80mg.

LuvinstaXL is efficaciousin monotherapy.WhenLuvinstaXL is usedin combinationwith cholestyramineor other
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resins, it should beadministeredat least 4 hoursafter theresin to avoidsignificant interactiondueto bindingof the
drug to theresin.In caseswhereco-administration with a fibrateor niacin is necessary,thebenefit andtherisk of
concurrenttreatmentshouldbecarefullyconsidered(for usewith fibratesor niacin seesection4.5).

Paediatric population
Childrenandadolescentswith heterozygousfamilial hypercholesterolaemia
Prior to initiating treatmentwith LuvinstaXL in childrenand adolescentsaged9 yearsandolderwith heterozygous
familial hypercholesterolaemia,thepatientshould beplacedonastandardcholesterol-lowering diet,andcontinued
during treatment.

Therecommendedstarting doseis 20mgof fluvastatin. Doseadjustmentsshouldbemadeat 6-weekintervals.Doses
should beindividualisedaccordingto baseline LDL-C levelsandtherecommendedgoalof therapyto beaccomplished.
Themaximumdaily doseadministeredis 80mgeitheras fluvastatin 40mg twicedaily or asoneLuvinstaXL 80mg
prolonged-releasetabletoncedaily.
LuvinstaXL is only availableas80mgprolonged-releasetablets.Fordosesof 20mgand40mg,otherfluvastatin
medicinal productsmust beused.

Theuseof fluvastatin in combinationwith nicotinic acid, cholestyramine,or fibratesin childrenandadolescentshas
not beeninvestigated.

Fluvastatinhasonly beeninvestigatedin childrenof 9 yearsandolderwith heterozygousfamilial
hypercholesterolaemia.

Renal impairment
LuvinstaXL is clearedby theliver, with lessthan6%of theadministereddoseexcretedinto theurine.The
pharmacokineticsof fluvastatin remainunchangedin patientswith mild to severerenalinsufficiency. No dose
adjustmentsarethereforenecessaryin thesepatientshowever,dueto limitedexperiencewith doses>40mg/dayin case
of severe renalimpairment(CrCL <0,5mL/secor 30mL/min), thesedosesshould beinitiatedwith caution.

Hepatic impairnment
LuvinstaXL is contraindicatedin patients with active liverdisease, or unexplained,persistentelevationsin serum
transaminases(seesections4.3,4.4and5.2).

Elderly population
No doseadjustmentsarenecessaryin this population.

Method of administration
LuvinstaXL canbetakenwith or without mealsandshould beswallowedaswholewith aglassof water.

4.3 Contraindications

LuvinstaXL is contraindicated
- in patientswith known hypersensitivity to fluvastatin or anyof theexcipients.
- in patientswith activeliver disease, or unexplained,persistentelevationsin serum transaminases(seesections

4.2, 4.4and4.8).
- during pregnancyandlactation(seesection 4.6).

4.4 Special warnings and precautions for use

Liver function
As with otherlipid-loweringagents,it is recommended thatliver function testsbeperformedbeforetheinitiation of
treatmentandat 12weeksfollowing initiation of treatment or elevation in doseandperiodically thereafterin all
patients.Shouldanincreasein aspartateaminotransferaseor alanineaminotransferaseexceed3 timestheupperlimit of
normalandpersist, therapyshouldbediscontinued. In very rarecases,possibly drug-relatedhepatitis wasobservedthat
resolvedupondiscontinuation of treatment.
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CautionshouldbeexercisedwhenLuvinstaXL is administeredto patients with a historyof liver diseaseor heavy
alcohol ingestion.

Skeletal muscle
Myopathyhasrarely beenreportedwith fluvastatin. Myositis and rhabdomyolysishavebeenreportedvery rarely.In
patientswith unexplaineddiffusemyalgias,muscle tendernessor muscleweakness,and/ormarkedelevationof creatine
kinase(CK) values,myopathy,myositis or rhabdomyolysishaveto beconsidered.Patientsshouldtherefore beadvised
to promptly reportunexplainedmusclepain,muscletendernessor muscle weakness,particularly if accompaniedby
malaiseor fever.

Creatinekinasemeasurement
There is nocurrentevidenceto requireroutinemonitoringof plasmatotal CK or othermuscleenzymelevelsin
asymptomaticpatientsonstatins.If CK hasto bemeasuredit should not bedonefollowing strenuousexerciseor in the
presenceof anyplausiblealternativecauseof CK increaseas this makesthevalue interpretationdifficult.

Before treatment
As with all otherstatinsphysiciansshould prescribefluvastatin with caution in patientswith predisposingfactors for
rhabdomyolysisandits complications.A creatinekinaselevelshouldbemeasuredbeforestartingfluvastatintreatment
in thefollowing situations:
- Renalimpairment
- Hypothyroidism
- Personalor familial historyof hereditary muscular disorders
- Previoushistoryof musculartoxicity with astatin or fibrate
- Alcohol abuse
- In elderly (age>70years),thenecessity of suchmeasurementshould beconsidered,according to thepresenceof

otherpredisposingfactorsfor rhabdomyolysis.

In suchsituations,the risk of treatmentshouldbeconsidered in relation to thepossiblebenefit andclinical monitoring
is recommended.If CK levelsaresignificantly elevated at baseline (>5x ULN), levelsshouldbere-measuredwithin 5
to 7 dayslater to confi rm theresults. If CK levelsarestill significantly elevated(>5x ULN) at baseline,treatment
should not bestarted.

Whilst on treatment
If muscularsymptomslike pain,weaknessor crampsoccur in patientsreceiving fluvastatin,theirCK levelsshouldbe
measured. Treatmentshould bestopped,if theselevels are foundto besignificantly elevated(>5x ULN).

If muscularsymptomsaresevereandcausedaily discomfort, evenif CK-levels areelevatedto ≤ 5 x ULN, treatment
discontinuationshouldbeconsidered.

ShouldthesymptomsresolveandCK levels returnto normal, then re-introduction of fluvastatinor anotherstatinmay
beconsideredat thelowest doseandunder closemonitoring.

Therisk of myopathyhasbeenreportedto beincreased in patients receiving immunosuppressiveagents(including
ciclosporin), fibrates,nicotinicacidor erythromycintogether with otherHMG-CoA reductaseinhibitors.Isolatedcases
of myopathy havebeenreportedpost-marketing for concomitantadministrationof fluvastatinwith ciclosporin and
fluvastatinwith colchicine.Luvinsta XL shouldbeusedwith caution in patientsreceivingsuchconcomitantmedicine
(seesection 4.5).

Interstitial lungdisease
Exceptionalcasesof interstitiallungdiseasehavebeenreportedwith somestatins,especially with long termtherapy
(seesection 4.8).Presentingfeaturescanincludedyspnoea, non-productive coughanddeteriorationin general health
(fatigue, weight lossandfever). If it is suspecteda patienthas developedinterstitiallungdisease,statin therapyshould
bediscontinued.

Paediatric population
Children and adolescents with heterozygous familial hypercholesterolaemia
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In patients aged<18 years, efficacy andsafety have not been studied for treatmentperiods longer thantwo years.No
data areavailableabout thephysical,intellectual andsexual maturation for prolongedtreatmentperiod. The long-term
efficacy of fluvastatin therapyin childhoodto reducemorbidity andmortality in adulthoodhasnot beenestablished
(seesection 5.1).

Fluvastatin has only been investigated in children of 9 years and older with heterozygous familial
hypercholesterolaemia(for detailsseesection 5.1). In thecaseof pre-pubertalchildren,asexperienceis very limited in
this group,thepotentialrisksandbenefitsshouldbecarefully evaluatedbeforetheinitiation of treatment.

Homozygousfamilial hypercholesterolaemia
No dataareavailable for theuseof fluvastatin in patientswith thevery rareconditionof homozygousfamilial
hypercholesterolaemia.

4.5 Interaction with other medicinal products and other forms of interaction

Fibrates and niacin
Concomitantadministrationof fluvastatinwith bezafibrate,gemfibrozil, ciprofibrate or niacin(nicotinic acid)hasno
clinically relevanteffecton thebioavailability of fluvastatin or theother lipid-lowering agent.Sinceanincreasedrisk
of myopathy and/orrhabdomyolysis hasbeenobserved in patients receivingHMG-CoA reductaseinhibitorstogether
with anyof thesemolecules,thebenefitandtherisk of concurrenttreatmentshould becarefully weighedandthese
combinationsshouldonly beusedwith caution (seesection4.4).

Colchicines
Myotoxicity, includingmusclepainandweaknessandrhabdomyolysis,hasbeenreportedin isolatedcaseswith
concomitantadministrationof colchicines.Thebenefit andtherisk of concurrent treatmentshouldbecarefully weighed
and thesecombinationsshouldonly beusedwith caution (seesection4.4).

Ciclosporin
Studiesin renaltransplantpatientsindicate thatthebioavailability of fluvastatin (up to 40mg/day)is not elevatedto a
clinically significantextentin patientsonstable regimensof ciclosporin. Theresultsfrom anotherstudyin which80
mg fluvastatin prolonged-release tabletwas administered to renaltransplant patientswhowereonstableciclosporin
regimenshowedthatfluvastatinexposure(AUC) andmaximum concentration (Cmax)wereincreased2-fold compared
to historicaldata in healthy subjects. Althoughtheseincreasesin fluvastatin levelswerenot clinically significant,this
combinationshouldbeusedwith caution.Startingandmaintenancedoseof fluvastatinshouldbeaslow aspossible
whencombinedwith ciclosporin.

Both40mg fluvastatin capsulesand80mg fluvastatin prolonged-releasetablets hadnoeffecton the bioavailability of
ciclosporinwhenco-administered

Warfarin and other coumarin derivatives
In healthyvolunteers,theuse of fluvastatin andwarfarin (singledose)did not adverselyinfluencewarfarin plasma
levels andprothrombintimescomparedto warfarin alone.
However, isolatedincidencesof bleedingepisodesand/or increased prothrombin timeshavebeenreportedvery rarely
in patientson fluvastatinreceivingconcomitantwarfarin or othercoumarin derivatives. It is recommendedthat
prothrombintimesaremonitoredwhenfluvastatin treatmentis initiated, discontinued,or thedosagechangesin patients
receiving warfarin or othercoumarinderivatives.

Rifampicin
Administrationof fluvastatinto healthyvolunteers pre-treatedwith rifampicin (rifampin) resultedin a reductionof the
bioavailability of fluvastatinby about50%. Al thoughat presentthereis noclinical evidencethatfluvastatin eff icacyin
loweringlipid levels is altered,for patients undertakinglong-termrifampicin therapy(e.g.treatment of tuberculosis),
appropriateadjustmentof fluvastatin dosagemaybewarranted to ensureasatisfactoryreductionin lipid levels.

Oral antidiabetic agents
Forpatients receivingoral sulfonylureas(glibenclamide (glyburide),tolbutamide) for thetreatmentof non-insulin-
dependent (type2) diabetesmellitus(NIDDM), addition of fluvastatin doesnot leadto clinically significant changesin
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glycaemiccontrol.In glibenclamide-treatedNIDDM patients (n=32),administrationof fluvastatin(40mg twice daily
for 14days)increasedthemeanCmax, AUC, and t½ of glibenclamideby approximately 50%,69%and121%,

respectively.Glibenclamide(5 to 20mgdaily) increasedthemeanCmaxandAUC of fluvastatin by 44%and51%,
respectively.In this studytherewerenochangesin glucose, insulinandC-peptidelevels.However,patientson
concomitanttherapywith glibenclamide(glyburide)andfluvastatin should continueto bemonitoredappropriately
whentheir fluvastatindoseis increasedto 80mgperday.

Bile acid sequestrants
Fluvastatinshouldbeadministeredat least4 hoursafter theresin(e.g.cholestyramine)to avoidasignificant interaction
dueto drugbindingof theresin.

Fluconazole
Administrationof fluvastatinto healthyvolunteers pre-treatedwith fluconazole (CYP 2C9inhibitor) resultedin an
increase in theexposureandpeakconcentrationof fluvastatin by about84%and44%.
Althoughtherewasnoclinical evidencethat thesafety profile of fluvastatin wasaltered in patientspretreatedwith
fluconazolefor 4 days,caution should beexercisedwhenfluvastatin is administeredconcomitantlywith fluconazole.

Histamine H2-receptor antagonists and proton pump inhibitors
Concomitantadministrationof fluvastatinwith cimetidine,ranitidine,or omeprazoleresultsin anincreasein the
bioavailability of fluvastatin,which,however, is of noclinical relevance.

Phenytoin
Theoverall magnitudeof thechangesin phenytoin pharmacokinetics duringco-administrationwith fluvastatin is
relatively small andnot clinically significant.Thusroutinemonitoring of phenytoinplasmalevelsis sufficient during
co-administration with fluvastatin.

Cardiovascular agents
No clinically significant pharmacokineticinteractionsoccurwhenfluvastatin is concomitantly administeredwith
propranolol, digoxin, losartanor amlodipine. Basedon thepharmacokinetic data,nomonitoringor dosageadjustments
are requiredwhenfluvastatinis concomitantly administeredwith theseagents.

Itraconazole and erythromycin
Concomitantadministrationof fluvastatinwith thepotentcytochromeP450(CYP)3A4 inhibitorsitraconazoleand
erythromycinhasminimal effectson thebioavailabili ty of fluvastatin. Given theminimal involvement of this enzyme
in themetabolism of fluvastatin,it is expectedthatotherCYP3A4inhibitors(e.g.ketoconazole,ciclosporin)are
unlikely to affectthebioavailabilityof fluvastatin.

Grapefruit juice
Basedon thelackof interactionof fluvastatin with otherCYP3A4substrates, fluvastatinis not expectedto interactwith
grapefruitjuice.

4.6 Fertility, pregnancy and lactation

Pregnancy
There is insufficientdataon theuseof fluvastatinduringpregnancy.

SinceHMG-CoA reductaseinhibitorsdecreasethesynthesisof cholesterolandpossiblyof other biologicallyactive
substancesderivedfrom cholesterol, theymay causefoetal harmwhenadministered to pregnant women.Therefore,
LuvinstaXL is contraindicatedduringpregnancy(see section 4.3).

Womenof childbearingpotentialhaveto useeffective contraception.

If apatientbecomespregnantwhile takingLuvinstaXL, therapyshould bediscontinued.

Lactation
Basedonpreclinical data,it is expectedthatfluvastatin isexcretedinto humanmilk. Thereis insufficientinformation
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on theeffectsof fluvastatinin newborns/infants.

LuvinstaXL is contraindicatedin breastfeedingwomen.

4.7 Effects on ability to drive and use machines

No studies on theeffectson theability to drive andusemachineshavebeenperformed.

4.8 Undesirable effects

Themostcommonly reportedadversereactionsaremild gastrointestinal symptoms,insomniaandheadache.

Adversereactions(Table 1) arerankedunderheadingof frequency,themostfrequentfirst, usingthefollowing
convention: verycommon( ≥1/10); common ( ≥1/100to <1/10);uncommon( ≥1/1,000to <1/100);rare( ≥1/10,000to
<1/1,000),very rare(<1/10,000),includingisolatedreports.Within each frequencygrouping,adversereactionsare
presented in orderof decreasing seriousness.

Thefollowing adverseeventshavebeenreportedwith some statins:
- Sleepdisturbances, includinginsomniaandnightmares
- Memoryloss
- Sexualdysfunction
- Depression
- Exceptionalcasesof interstitial lung disease, especially with long term therapy(seesection4.4)

Paediatric population
Children and adolescents with heterozygous familial hypercholesterolaemia
Thesafety profileof fluvastatinin children andadolescentswith heterozygousfamilial hypercholesterolaemiaassessed
in 114patientsaged9 to 17yearstreatedin two open-label non-comparativeclinical trials wassimilar to theone

Blood and lymphatic system disorders
Very rare: Thrombocytopenia
Immune system disorders
Very rare: Anaphylacticreaction
Psychiatric disorders
Common: Insomnia
Nervous system disorders
Common: Headache

Very rare: Paraesthesia,dysaesthesia, hypoaesthesia alsoknownto
be
associatedwith theunderlyinghyperlipidaemic disorders

Vascular disorders
Very rare: Vasculitis
Gastrointestinal disorders
Common: Dyspepsia,abdominalpain, nausea
Very rare: Pancreatitis
Hepatobiliary disorders
Very rare: Hepatitis
Skin and subcutaneous tissue disorders
Rare: Hypersensitivity reactionssuchas rash,urticaria
Very rare: Otherskin reactions(e.g.eczema,dermatitis, bullous

exanthema),faceoedema,angioedema
Musculoskeletal and connective tissue disorders
Rare: Myalgia,muscle weakness,myopathy
Very rare: Rhabdomyolysis, myositis, lupuserythematosus-like

reactions
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observedin adults.In bothclinical trials noeffectwas observed ongrowthandsexualmaturation.Theability of the
trials to detectanyeffectof treatmentin thisareawashowever low.

Laboratoryfindings
Biochemicalabnormalitiesof liver functionhavebeen associatedwith HMG-CoA reductaseinhibitorsandotherlipid-
loweringagents.Basedonpooledanalysesof controlledclinical trials confirmedelevationsof alanineaminotransferase
or aspartateaminotranferaselevelsto more than3 timestheupper limit of normal occurredin 0.2%on fluvastatin
capsules20mg/day,1.5%to 1.8%on fluvastatincapsules40mg/day,1.9%on fluvastatinprolonged-releasetablets80
mg/dayand in 2.7%to 4.9%on twicedaily fluvastatin capsules40mg.Themajority of patientswith theseabnormal
biochemicalfindingswereasymptomatic. Markedelevationsof CK levels to morethan5x ULN developedin avery
small number of patients(0.3to 1.0%).

4.9 Overdose

To datetherehasbeenlimi tedexperience with overdoseof fluvastatin. Specific treatmentis notavailablefor
fluvastatinoverdose.Shouldanoverdoseoccur,thepatientshouldbetreated symptomatically andsupportive measures
instituted,asrequired.Liver functiontestsandserumCK levels shouldbemonitored.

5 PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeuticgroup:HMG-CoA reductaseinhibitorsATC code:C 10AA 04

Fluvastatin, a fully syntheticcholesterol-loweringagent,isa competitive inhibitor of HMG-CoA reductase,which is
responsible for theconversion of HMG-CoA to mevalonate, a precursorof sterols, includingcholesterol.Fluvastatin
exertsits maineffectin theliver andis mainly a racemate of thetwo erythroenantiomers of whichoneexerts the
pharmacologicalactivity. Theinhibition of cholesterolbiosynthesisreducesthecholesterolin hepatic cells,which
stimulatesthesynthesisof LDL receptorsandtherebyincreasestheuptakeof LDL particles.Theultimateresultof
thesemechanismsis a reduction in theplasmacholesterolconcentration.

Fluvastatinreducestotal-C, LDL-C, Apo B, and triglycerides,andincreasesHDL-C in patientswith
hypercholesterolaemiaandmixeddyslipidaemia.

In 12placebo-controlledstudiesin patientswith TypeIIa or IIb hyperlipoproteinaemia,fluvastatinalonewas
administeredto 1,621patientsin daily doseregimensof 20mg, 40mgand80mg (40mg twicedaily) for at least
6 weeksduration. In a 24-weekanalysis,daily doses of 20mg, 40mg and80mgproduceddose-relatedreductionsin
total-C, LDL-C, Apo B andin triglyceridesandincreasesin HDL-C (seeTable2).

Fluvastatin80mg prolonged-release tabletswereadministered to over800patientsin threepivotal trialsof 24weeks
active treatmentduration andcomparedto fluvastatin 40mgonceor twice daily. Givenas asingledaily doseof 80mg,
fluvastatinprolonged-releasetabletssignificantlyreducedtotal-C, LDL-C, triglycerides(TG) andApo B (seeTable2).

Therapeuticresponseis well establishedwithin two weeks,andamaximumresponseis achievedwithin four weeks.
After four weeksof therapy,themediandecrease in LDL-C was38%andat week24 (endpoint)themedianLDL-C
decreasewas35%.Significantincreasesin HDL-C werealsoobserved.

Table 2 Median percent change in lipid parameters from baseline to week 24
Placebo-controlled studies (fluvastatin) and active-controlled trials (fluvastatin prolonged-release
tablet)

Total-C TG LDL-C Apo B HDL-C

Dose N %
∆ N %

∆ N %
∆ N %

∆ N % ∆

All patients
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1 Datafor fluvastatinfrom 12placebo-controlled trials
2 Datafor fluvastatin80mgprolonged-releasetablet from three24-weekcontrolled trials

In theLipoproteinandCoronaryAtherosclerosisStudy(LCAS), theeffect of fluvastatinoncoronary atherosclerosis
wasassessedby quantitativecoronaryangiography in maleandfemale patients(35 to 75years old) with coronary
artery diseaseandbaseline LDL-C levelsof 3.0to 4.9mmol/l (115to 190mg/dl). In this randomised,double-blind,
controlled clinical study,429patientsweretreated with eitherfluvastatin 40mg/dayor placebo.Quantitative coronary
angiogramswereevaluatedat baselineandafter 2.5years of treatmentandwereevaluablein 340out of 429patients.
Fluvastatintreatmentslowedtheprogressionof coronaryatherosclerosis lesionsby 0.072mm (95%confidence
intervalsfor treatmentdifferencefrom −0.1222to −0.022mm)over 2.5yearsasmeasuredby changein minimum
lumen diameter (fluvastatin−0.028mm vs.placebo −0.100mm). No directcorrelationbetweentheangiographic
findingsandtherisk of cardiovasculareventshasbeendemonstrated.

In theLescolIntervention PreventionStudy(LIPS),theeffect of fluvastatin onmajoradversecardiacevents(MACE,
i.e.cardiacdeath,non-fatalmyocardialinfarction andcoronary revascularisation) wasassessedin patientswith
coronaryheartdisease whohadfirst successful percutaneouscoronaryintervention. Thestudyincludedmaleand
female patients(18 to 80yearsold) andwith baseline total-C levels rangingfrom 3.5to 7.0mmol/L (135to 270
mg/dl).
In this randomised,double-blind, placebo-controlledtrial fluvastatin (n=844),givenas80mgdaily over4 years,
significantly reducedtherisk of thefirst MACE by 22%(p=0.013)as comparedto placebo(n=833).
Theprimaryendpointof MACE occurredin 21.4%of patients treated with fluvastatinvs.26.7%of patientstreated
with placebo(absoluterisk difference:5.2%;95%CI: 1.1to 9.3).Thesebeneficial effectswere particularly noteworthy
in patientswith diabetesmellitusandin patientswith multivesseldisease.

Paediatric population
Children and adolescents with heterozygous familial hypercholesterolaemia
Thesafety andefficacyof fluvastatinandfluvastatin prolonged-releasetablets in childrenandadolescentpatientsaged
9 - 16yearsof agewith heterozygousfamilial hypercholesterolaemia has beenevaluatedin 2 open-label,uncontrolled
clinical trials of 2 years' duration.114patients(66boysand48girls) were treatedwith fluvastatinadministeredas
eithercapsules(20mg/dayto 40mg twice daily) or 80mgprolonged-releasetabletsoncedaily usingadose-titration
regimenbaseduponLDL-C response.

Thefirst studyenrolled29pre-pubertalboys,9-12years of age,whohad anLDL-C level > 90thpercentilefor ageand
oneparentwith primaryhypercholesterolaemia andeithera family historyof prematureischaemicheart diseaseor
tendonxanthomas.ThemeanbaselineLDL-C was226mg/dl equivalentto 5.8mmol/L (range:137- 354mg/dl
equivalentto 3.6– 9.2mmol/L). All patientswerestartedon fluvastatin capsules 20mgdaily with doseadjustments
every6 weeksto 40 mgdaily then80mgdaily (40mg twicedaily) to achieveanLDL-C goalof 96.7to 123.7mg/dl
(2.5 mmol/l to 3.2mmol/l).

Fluvastatin20mg1 747 -17 747 -12 747 -22 114 -19 747 +3
Fluvastatin40mg1 748 -19 748 -14 748 -25 125 -18 748 +4
Fluvastatin40mg
twicedaily1 257 -27 257 -18 257 -36 232 -28 257 +6

Fluvastatin
prolonged-release
tablet 80mg2

750 -25 750 -19 748 -35 745 -27 750 +7

Baseline TG ≥200
mg/dl
Fluvastatin20mg1 148 -16 148 -17 148 -22 23 -19 148 +6

Fluvastatin40mg1 179 -18 179 -20 179 -24 47 -18 179 +7
Fluvastatin40mg
twicedaily1 76 -27 76 -23 76 -35 69 -28 76 +9

Fluvastatin
prolonged-release
tablet 80mg2

239 -25 239 -25 237 -33 235 -27 239 +11
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Thesecondstudyenrolled85male andfemalepatients,10 to 16yearsof age,whohadanLDL-C > 190mg/dl
(equivalentto 4.9mmol/l) or LDL-C > 160mg/dl (equivalentto 4.1mmol/l) andoneor morerisk factorsfor coronary
heartdisease, or LDL-C > 160mg/dl (equivalent to 4.1mmol/l) andaproven LDL-receptordefect.Themeanbaseline
LDL-C was225mg/dl equivalentto 5.8mmol/l (range:148- 343mg/dl equivalentto 3.8– 8.9mmol/l). All patients
werestartedon fluvastatincapsules20mgdaily with doseadjustmentsevery6 weeksto 40mgdaily then80mgdaily
(fluvastatin80mgprolonged-releasetablet) to achieve anLDL-C goal of < 130mg/dl (3.4mmol/l).70patientswere
pubertalor postpubertal(n=69evaluatedfor efficacy).

In thefirst study(in prepubertal boys),fluvastatin 20 to 80mgdaily dosesdecreasedplasmalevelsof total-C andLDL-
C by 21%and27%,respectively. ThemeanachievedLDL-C was161mg/dl equivalentto 4.2mmol/l (range:74 - 336
mg/dl equivalent1.9– 8.7 mmol/l). In thesecondstudy(in pubertal or postpubertal girls andboys),fluvastatin20 to 80
mg daily dosesdecreasedplasmalevelsof total-C andLDL-C by 22%and28%,respectively.Themean achieved
LDL-C was159mg/dl equivalentto 4.1mmol/l (range:90 - 295mg/dl equivalentto 2.3– 7.6mmol/l).

Themajorityof patientsin bothstudies(83%in thefirst studyand89%in thesecondstudy)weretitratedto the
maximum daily doseof 80mg.At studyendpoint, 26 to 30%of patientsin bothstudiesachieveda targetedLDL-C
goal of < 130mg/dl (3.4mmol/l).

5.2 Pharmacokinetic properties

Absorption
Fluvastatinis absorbedrapidly andcompletely (98%)after oral administration of asolutionto fasted volunteers.After
oral administration of fluvastatin80 mg prolonged-releasetablets,andin comparisonwith thecapsules,theabsorption
rateof fluvastatin is almost60%slowerwhile themeanresidencetime of fluvastatin is increasedby approximately
4 hours.In a fedstate,thesubstanceis absorbedat a reducedrate.

Distribution
Fluvastatinexertsitsmain effectin theliver, which is also themainorganfor its metabolism.Theabsolute
bioavailability assessedfrom systemic bloodconcentrationsis 24%.Theapparentvolumeof distribution (Vz/f) for the
drug is 330li tres.More than98%of thecirculating drugis boundto plasma proteins,andthis bindingis not affected
eitherby theconcentration of fluvastatin,or by warfarin, salicylic acid or glyburide.

Biotransformation
Fluvastatinis mainly metabolisedin theliver. Themajor componentscirculating in thebloodare fluvastatinandthe
pharmacologically inactiveN-desisopropyl-propionicacid metabolite.Thehydroxylatedmetaboliteshave
pharmacologicalactivity but donot circulatesystemically. Therearemultiple, alternativecytochromeP450(CYP450)
pathwaysfor fluvastatinbiotransformationandthusfluvastatin metabolism is relativelyinsensitiveto CYP450
inhibition.

Fluvastatininhibitedonly themetabolismof compoundsthataremetabolisedby CYP2C9.Despitethepotentialthat
thereforeexistsfor competitiveinteractionbetweenfluvastatin andcompoundsthatareCYP2C9substrates,suchas
diclofenac,phenytoin,tolbutamideandwarfarin,clinical data indicatethatthis interactionis unlikely.

Elimination
Followingadministrationof 3H-fluvastatin to healthy volunteers,excretionof radioactivity isabout6%in theurineand
93%in thefaeces,andfluvastatinaccountsfor lessthan2% of thetotal radioactivity excreted.Theplasmaclearance
(CL/f) for fluvastatin in manis calculatedto be1.8± 0.8 l/min. Steady-state plasmaconcentrationsshownoevidence
of fluvastatin accumulationfollowing administrationof 80mgdaily. Followingoral administrationof 40mgof
fluvastatin,theterminaldispositionhalf-life for fluvastatin is 2.3± 0.9hours.

Characteristicsin patients
Plasmaconcentrationsof fluvastatin donot varyas a functionof either ageor genderin thegeneral population.
However, enhancedtreatmentresponsewas observedin womenand in elderlypeople.Sincefluvastatinis eliminated
primarily via thebiliary routeandis subject to significantpresystemic metabolism,thepotentialexistsfor drug
accumulation in patients with hepaticinsufficiency (seesections4.3and4.4).
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Childrenandadolescentswith heterozygousfamilial hypercholesterolaemia
No pharmacokinetic data in childrenareavailable.

5.3 Preclinical safety data

Theconventional studies,including safetypharmacology,genotoxicity, repeateddosetoxicity, carcinogenicityand
toxicity on reproductionstudiesdid not indicate otherrisksfor thepatient thanthoseexpecteddueto the
pharmacologicalmechanismof action.A varietyof changeswereidentifiedin toxicity studiesthatarecommonto
HMG-CoA reductaseinhibitors.Basedonclinical observations,liver function testsarealreadyrecommended(see
section4.4). Furthertoxicity seenin animalswas eithernot relevantfor human useor occurredat exposurelevels
sufficiently in excessof themaximumhumanexposureindicating lit tle relevanceto clinical use.Despitethetheoretical
considerationsconcerningtheroleof cholesterol in embryodevelopment, animal studiesdid notsuggest an
embryotoxic andteratogenicpotentialof fluvastatin.

6 PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Tabletcore:
Povidone
Microcrystallinecellulose
Hydroxyethylcellulose
Mannitol
Magnesiumstearate

Film-coating:
Hypromellose50
Macrogol6000
Ironoxideyellow (E172)
Titaniumdioxide(E171)

6.2 Incompatibilities

Not applicable.

6.3 Shelf life

2 years

6.4 Special precautions for storage

Do not storeabove30°C.
Blisters: Keeptheblistersin theoutercartonin orderto protect from light.
Glassbottle andHDPEbottle:Keepthecontainertightly closedin order to protectfrom moistureandlight.

6.5 Nature and contents of container

Blister (OPA/Alu/PVC-Alu). Packsizesof 10,20,28,30,50,60,98and100prolongedreleasetablets.
HDPEbottle with desiccantandsnap-on cap(LDPE)with a tamperevident ring.DesiccantsareHDPEplastic canisters
filled with activatedsilica gel.Packsizesof 250prolonged releasetablets.
Round, brown glasscontainerclosedwith rubbedplastic cap(HDPE)with threadincludingseal.DesiccantsareHDPE
plasticcanisters fi lledwith activatedsilica gel.Pack sizes of 250prolonged releasetablets.

Not all packsizesmaybemarketed.
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6.6 Special precautions for disposal and other handling

No specialrequirements

7 MARKETING AUTHORISATION HOLDER

Actavis GroupPTC ehf.
Reykjavikurvegi76-78
220Hafnarfjordur
Iceland

8 MARKETING AUTHORISATION NUMBER

PA 1380/6/1

9 DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Dateof First Authorisation: 23rdJanuary2009

10 DATE OF REVISION OF THE TEXT

May2011
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